


8 PCS (Extra 2) 8 PCS (Extra 2) 6 PCS (Extra 2) 22 PCS (Extra 2) 22 PCS (Extra 2)

       M6 X 50mm    M6 X 80mm      M6 X 40mm

AA2 BB2 CC2 DD2 E2



Step 1. Attach seat frame (part B2) to back frame (part A2) using long bolts (part #1 ), short 
bolts (part #3), spring washers (part #4), flat washers (part #5) and alien wrench (part #6). 
NOTE: Do not tighten bolts at this time. 
NOTE: Please ensure you are using short bolts (part #3) in center to prevent damage to 
back frame (part A2). 

A2 

B2 

#4 #5
""� #5 

#� #4;))
l #6 JP'
� #3

#1 � x4 
#3 � X 3 
#4 o x7 
#5 @) X 7 
#6 ===;) X 1 

Step 2. Attach front legs (part C2) to seat frame (part B2) using bolts (part #2), spring 
washers (part #4 ), flat washers (part #5) and alien wrench (part #6). 
NOTE: Do not tighten bolts at this time. 
NOTE: The front legs (part C2) are marked "R" for right and "L" for left. 

i� #4 
#2 

e #6 

L!� 

0 

A2

#5 
#4 

#2#6

3 

#2 -- x4 
#4 O x4 
#5 @) x4 
#6 ===, X 1 

2
C2

2



Step 3. Insert side stretchers (part D2) into assembled unit (parts A2 & C2). Insert front 
stretcher (part E2) into front legs (part C2). 
NOTE: The side stretchers (part D2) are marked "R" for right and "L" for left. 
NOTE: If side stretchers (part D2) are not flushed with back frame (part A2) and front legs 
(part C2), switch the front legs (part C2). 

Step 4. Finger-tighten bolts (part #2), do not overtighten. Secure stretchers (parts D2 & 
E2) using screws (part #7) and phillips head screwdriver. 

C2
D2 

C2 

#7 

4 

D2 

A2 

#7 t-- x6 

C2

2 2

2

22

2

2

2






